Steroids:
Basics:

· Syringes w/needles

· 18-22g for drawing and 23-27g for injecting
· .5 – 1.5 inch length

· 3 cc syringe

· Alcohol swabs

· Needle waste container

1st cycle:

15 weeks Testosterone Enathate 100-200 mg every 3 days
Wait 3 days after cycle then:
PCT: xx mg per day each week

Nolvadex- 40/40/20/20

Entire cycle take either Arimidex or Aromasin 
2nd cycle:

15 weeks Testosterone Enathate 100-200 mg every 3 days

Wait 7 days after cycle then:

PCT: xx mg per day each week

Nolvadex- 40/40/20/20

Take 60mg of Anavar for first 6 weeks

Entire cycle take either Arimidex or Aromasin 

3rd cycle:

Weeks 1-12: Trenbolone Acetate, 50-100 mg, ED to your tolerance level

Weeks 1-12: Testosterone Propionate (or Testosterone Enanthate), 50 mg ED

Weeks 1-12: Arimidex, .5mg E3D, watch for E2 crash, adjust accordingly.

On Hand Throughout Cycle: An AI like Arimidex in case signs of excessive bloating or itchy nipples occur.

On Hand Throughout Cycle: A Dopamine Agonist like Caber or Prami to stop prolactin production.

Wait 7-14 days after cycle then:

PCT: xx mg per day each week

Nolvadex- 40/40/20/20

4th cycle:
Same as 3rd cycle but add:

Weeks 1-12: Masteron Propionate, same mg as Testosterone Propionate
5th cycle:

Same as fourth cycle but add:
Weeks 1-2: Clenbuterol, 80 - 120 mcg dosed 2-3 times ED.

Weeks 1-2: T3, 80 - 120 mcg, split into two to three doses due to T3's short half-life in the body. Ramp up and down.

Products Needed:

· Testosterone Enanthate 

· Arimidex or Aromasin

· Nolvadex

· Anavar

· Cabergoline

· Masteron Propionate

· Clenbuterol

· T3

· HCG
